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Selprime
The unique original Selwood self priming system utilising a water tolerant

diaphragm air pump. An environmentally friendly design that has none of the 
problems of oil vapour emissions and oil emulsification associated with other 

priming systems.
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With solids handling capabilities of up to 100mm and indefinite 

dry running ability, the Selwood Seltorque range of vortex 
pumps form the foundation upon which the company’s 

international reputation has been built. One of Selwood’s 

original pump designs, its simplicity offers easy operation and 
unparalleled reliability coupled with inherent safety. The 

environmentally friendly Seltorque range has the unique 
Selprime automatic self priming system together with an oil 

immersed mechanical seal enabling them to operate in the most 

arduous of circumstances encountered in the construction, 
mining and municipal industries. These pumps offer completely 

automatic priming from depths of 9.1 metres (30 feet) and 
unequalled performance in effluent disposal and slurry handling. 

Seltorque S100
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NOTES: Linear seal assembly 

1. Complete assembly available as Part No. 0010905000. 

2. Linear Bearing and Seal Assembly (A25) Part Nos. 0015195000, 9140035070 and 9171044100 available as 
sub-assembly Part No. 9133035380. 

3. Ensure that seal components are positioned as shown above, and are retained by the internal circlip.  Great care 
must be exercised when fitting the circlip to ensure that the lip of the wiper seal is not damaged by the hand tools 
used. Refer to Section 5.3 Impeller, Mechanical Seal and Delivery Valve Maintenance. 

4. To safeguard the sealing lips, lubricate the bearing and seals with light oil and use seal installation tool when 
fitting assembled housing unit to pump assembly.  Refer to Section 5.4 Maintenance of Flushing Chamber, Air 
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Item Part Number Description QTY

A01 342000000 Air Hose (A01 9542000000) 1

A02 305007004 Hose Clip (A02 9505007004) 2

A03 315017000 Suction Valve Box (A03 0015017000) 1

A04 392306000 Exhaust Valve Cover (A04 1592306000) 1

A05 325060004 Hex. Nut M6 (A05 9025060004) 8

A06 330060229 Spring Washer M6 (A06 9030060229) 8

A07 315021000 Suction and Delivery Valve (A07 0015021000) 2

A08 315019000 Valve Stud (A08 0015019000) 2

A09 302068000 Valve Washer (A09 0002068000) 2

A10 335080204 Stud M8 (A10 9035080204) 8

A11 325100004 Full Nut M10 (A11/A12 9025100004) 8

A12 330100229 Spring Washer M10 (A12 9030100229) 8

A13 330100024 Washer M10 (A13 9030100024) 8

A14 301100351 Hex. Head Bolt M10 x 35 (S150:A14 9001100351) 8

A15 315015000 Outer Pump Body (A15 0015015000) 1

A16 303221200 Actuator Valve (A16 0003221200) 1

A36 315975000 Actuator Screw (A36 0015975000) 1

A18 315023000 Actuator Seal (A18 0015023000) 1

A19 315014000 Inner Pump Body (A19 0015014000) 1

A20 315016100 Actuator (A20 0015016100) 1

A21 315024000 Conn. Rod Seal (A21 0015024000) 1

A22 300124002 Cap Screw M12 x 50 (A22 9001240-02) 2

A23 315100000 Cap Screw Washer (A23 0015100000) 2

A24 315098000 Bearing and Seal Housing (A24 0015098000) 1

A25 333035380 Drive Rod Seal Assembly (A25 9133035380) 1

SELWOOD S150 Air Pump Parts (Single Prime)

A25 333035380 Drive Rod Seal Assembly (A25 9133035380) 1

A26 341300501 Internal Circlip (A26 94D130050A) 1

A27 315008000 Housing Gasket (A27 0015008000) 1

A28 345035301 Drive Rod Bearing (A28 9345035301) 1

A29 320103000 Drain Tap (A29 9520103000) 2

A30 315022000 Suction Valve Box Gasket (A30 0015022000) 1

A31 335080554 Stud M8 (A31 9035080554) 4

A35 315089000 Blanking Plate Gasket (A35 0015089000) 1

A36 315083000 Blanking Plate (A36 0015083000) 1

A37 300120201 Hex. Head Screw M12 x 20 (A37 9000120201) 4

B30 330120229 Spring Washer M10 (B30 9030120229) 4

A32 315195000 Drive Rod Seal Carrier (A32 0015195000) 1

A33 371044100 Internal Distributor Seal (A33 9171044100) 1

A34 340035070 Wiper Seal (A34 9140035070) 1
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Item Part Number Description QTY

A02 305007004 Hose Clip (A02 9505007004) 8

A03 315017000 Suction Valve Box (A03 0015017000) 2

A04 392306000 Exhaust Valve Cover (A04 1592306000) 2

A05 325060004 Hex. Nut M6 (A05 9025060004) 16

A06 330060229 Spring Washer M6 (A06 9030060229) 16

A07 315021000 Suction and Delivery Valve (A07 0015021000) 4

A08 315019000 Valve Stud (A08 0015019000) 4

A09 302068000 Valve Washer (A09 0002068000) 4

A10 335080204 Stud M8 (A10 9035080204) 8

A11 325100004 Full Nut M10 (A11/A12 9025100004) 16

A12 330100229 Spring Washer M10 (A12 9030100229) 16

A13 330100024 Washer M10 (A13 9030100024) 16

A14 301100351 Hex. Head Bolt M10 x 35 (S150:A14 9001100351) 16

A15 315015000 Outer Pump Body (A15 0015015000) 2

A16 303221200 Actuator Valve (A16 0003221200) 2

A36 315975000 Actuator Screw (A36 0015975000) 2

A18 315023000 Actuator Seal (A18 0015023000) 2

A19 315014000 Inner Pump Body (A19 0015014000) 2

A20 315016100 Actuator (A20 0015016100) 2

A21 315024000 Conn. Rod Seal (A21 0015024000) 2

A22 300124002 Cap Screw M12 x 50 (A22 9001240-02) 8

A23 315100000 Cap Screw Washer (A23 0015100000) 8

A24 315098000 Bearing and Seal Housing (A24 0015098000) 2

A25 333035380 Drive Rod Seal Assembly (A25 9133035380) 2

A26 341300501 Internal Circlip (A26 94D130050A) 2

A27 315008000 Housing Gasket (A27 0015008000) 2

SELWOOD S150 Air Pump Parts (Twin Prime)

A27 315008000 Housing Gasket (A27 0015008000) 2

A28 345035301 Drive Rod Bearing (A28 9345035301) 2

A29 320103000 Drain Tap (A29 9520103000) 4

A30 315022000 Suction Valve Box Gasket (A30 0015022000) 2

A31 335080554 Stud M8 (A31 9035080554) 8

A38 342100000 Air Hose (A38 9542100000) 1

A39 342330000 Air Hose (A39 9542330000) 1

A40 342720000 Air Hose (A40 9542720000) 1

A41 366042100 Hose Tee (A41 9566042100) 1

A42 366042200 Hose Bend (A42 9566042200) 1
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Item Part Number Description QTY

A11 325100004 Full Nut M10 (9025100004) 4

A12 330100229 Spring Washer M10 (9030100229) 4

B01 315034000 Separator Cap (0015034000) 1

B02 315043000 Separator Cap Gasket (0015043000) 1

B03 315036000 Port Plate (0015036000) 1

B04 300100207 Hexagon Head Screw M10 x 20.S.S. (9000100207) 2

B05 330100289 Sealing Washer M10 (9030100289) 2

B06 315037000 Upper Diffuser Sub-Assembly (0015037000) 1

B07 315160000 Upper Diffuser Bush (0015160000) 1

B08 330130407 Upper Diffuser Bush Clip (9030130407) 1

B09 300100307 Hexagon Head Screw M10 x 30.S.S. (9000100307) 4

B10 330100207 Spring Washer M10 S.S. (9030100207) 4

B11 365001000 Float (9565001000) 1

B12 306741030 Full Nut 5/16" B.S.W. S.S . (0006741030) 1

B13 315090000 Operating Rod (0015090000) 1

B14 325080007 Full Nut M8 S.S. (9025080007) 1

B15 315085000 Operating Plate (0015085000) 1

B16 318040207 Slotted Head Screws M4 x 20. S.S. (9018040207) 6

B17 325040307 Locking Nut M4 S.S. (9025040307) 6

B18 330040027 Washer M4 S.S. (9030040027) 6

B19 315084000 Clamp Bar (0015084000) 3

B20 315183000 Clamp Bar Seal (0015183000) 1

B21 315039000 Peel Valve Rubber (0015039000) 1

B22 315033000 Separator Body (0015033000) 1

B23 322004000 Plug ½" B.S.P.T. (9522004000) 1

SELWOOD S150 Separator Parts (Single Prime)

B23 322004000 Plug ½" B.S.P.T. (9522004000) 1

B24 315038000 Lower Diffuser (0015038000) 1

394161000 Lower Diffuser Sludge Version (1594161000) 1

B25 315044000 Separator Body Gasket (0015044000) 1

B26 315045000 Tie Rod (0015045000) 4

B27 315035000 Suction Tube (0015035000) 1

B28 315048000 Suction Tube Gasket (0015048000) 1

B29 325120004 Full Nut M12 (9025120004) 4

B30 330120229 Spring Washer M12 (9030120229) 6

B31 325160004 Full Nut M16 (9025160004) 8

B32 335160551 Stud M16 (9035160551) 8

B33 315190000 Selwood Label (0015190000) 1

B34 310188000 Seltorque Label (0010188000) 1

B36 325120254 Dome Nut M12 (9025120254) 2

B37 390049000 Washer - Nitrile (1590049000) 1

B39 330160229 Spring Washer M16 (9030160229) 8

B40 307264000 Separator Handle (1507264000) 2

B41 305060250 Socket Cap Screw M6 x 25 S.S. (9005060250) 4

B42 330060024 Plain Washer M6 (9030060024) 4

Sub-Assembly B06 includes B0,  B08 and B35.

Items B05, B07, B08, B16, B17, B18, B20 and B21 are available as spares kit 0015996000
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Item Part Number Description QTY

A11 325100004 Full Nut M10 (9025100004) 4

A12 330100229 Spring Washer M10 (9030100229) 4

B01 315034000 Separator Cap (0015034000) 1

B02 315043000 Separator Cap Gasket (0015043000) 1

B03 315036000 Port Plate (0015036000) 1

B04 300100207 Hexagon Head Screw M10x20.S.S.(9000100207) 2

B05 330100289 Sealing Washer M10 (9030100289) 2

B06 315037000 Upper Diffuser Sub-Assembly (0015037000) 1

B07 315160000 Upper Diffuser Bush (0015160000) 1

B08 330130407 Upper Diffuser Bush Clip (9030130407) 1

B09 300100307 Hexagon Head Screw M10x30.S.S.(9000100307) 4

B10 330100207 Spring Washer M10 S.S. (9030100207) 4

B11 365001000 Float (9565001000) 1

B12 306741030 Full Nut 5/16" B.S.W. S.S . (0006741030) 1

B13 315090000 Operating Rod (0015090000) 1

B14 325080007 Full Nut M8 S.S. (9025080007) 1

B15 315085000 Operating Plate (0015085000) 1

B16 318040207 Slotted Head Screws M4 x 20. S.S. (9018040207) 6

B17 325040307 Locking Nut M4 S.S. (9025040307) 6

B18 330040027 Washer M4 S.S. (9030040027) 6

B19 315084000 Clamp Bar (0015084000) 3

B20 315183000 Clamp Bar Seal (0015183000) 1

B21 315039000 Peel Valve Rubber (0015039000) 1

B22 315033000 Separator Body (0015033000) 1

SELWOOD S150 Separator Parts (Twin Prime)

B22 315033000 Separator Body (0015033000) 1

B23 322004000 Plug ½" B.S.P.T. (9522004000) 1

B24 315038000 Lower Diffuser (0015038000) 1

394161000 Lower Diffuser Sludge Version (1594161000) 1

B25 315044000 Separator Body Gasket (0015044000) 1

B26 315045000 Tie Rod (0015045000) 4

B28 315048000 Suction Tube Gasket (0015048000) 1

B29 325120004 Full Nut M12 (9025120004) 4

B30 330120229 Spring Washer M12 (9030120229) 4

B31 325160004 Full Nut M16 (9025160004) 8

B32 335160551 Stud M16 (9035160551) 8

B33 315190000 Selwood Label (0015190000) 1

B34 310188000 Seltorque Label (0010188000) 1

B35 315105100 Separator Chamber (Well Pointing) - Optional (0015105100) 2

B36 325120254 Dome Nut M12 (9025120254) 2

B37 390049000 Washer - Nitrile (1590049000) 1

B38 315185000 Separator Screen (0015185000) 1

B39 330160229 Spring Washer M16 (9030160229) 8

B40 307264000 Separator Handle (1507264000) 2

B41 305060250 Socket Cap Screw M6 x 25 S.S. (9005060250) 4

B42 330060024 Plain Washer M6 (9030060024) 4
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Item Part Number Description QTY

C01 300160402 Impeller Screw STEEL (C01 9000160402) 1

C01 300160407 Impeller Screw S.S. (C01 9000160407) 2

C02 330610359 Belleville Washer (C02 9030610359) 1

C03 315013000 Impeller Washer (C03 0015013000) 1

C04 see below Impeller 1

C05 341125013 Impeller Key (12 x 8 x 50) (C05 9041125013) 1

C06 315161001 Shaft Sleeve (C06 0015161001) 1

C07 350001400 Sleeve O-Ring (C07 9150001400) 1

C08 301660003 Mechanical Seal C08 910166-003) 1

C09 315010000 Pump Body (C09 0015010000) 1

C10 336120401 Stud M12 (C10 9036120401) 6

A11 325120004 Full Nut M12 (B29/A11 9025100004) 8

A12 330120229 Spring Washer M12 (B30/A12 9030120229) 8

C13 315011000 Body Gasket (C13 0015011000) 2

C14 336121054 Stud M12 (C14 9036121054) 8

C23 320003000 Drain Tap 3/8" BSPT (C23 9520003000) 1

ALTERNATIVE IMPELLERS: 0

C04 315012000 Standard S.G. Iron Impeller - 235 Diameter (C04 0015012000) 1

C04 315012100 Non-Standard Iron Impeller 232 Diameter, Suffix B (C04 0015012100) 1

C04 315012200 Non-Standard Iron Impeller 229 Diameter, Suffix C (C04 0015012200) 1

C04 315012300 Non-Standard Iron Impeller 225 Diameter, Suffix D (C04 0015012300) 1

C04 315012400 Non-Standard Iron Impeller 222 Diameter, Suffix E (C04 0015012400) 1

SELWOOD S150 Pump Body Parts

C04 315012400 Non-Standard Iron Impeller 222 Diameter, Suffix E (C04 0015012400) 1

For Deutz & twin prime, Standard Iron Impeller 219 Diameter, Suffix F 

(C04 0015012500)

1315012500C40
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Item Part Number Description QTY

B31 325160004 Full Nut M16 (B31 9025160004) 4

C15 330160229 Spring Washer M16 (A38/B39/C15 9030160229) 4

C16 315046000 Delivery Valve Seat (C16 0015046000) 1

C17 315047000 Delivery Branch Gasket (c17 0015047000) 2

B32 335160551 Stud M16 (B32 9035160551) 4

C18 315026000 Delivery Valve Chamber (c18 0015026000) 1

C19 315031000 T-Bolt (C19 0015031000) 1

C20 301160651 Hex. Head Bolt M16 x 65 (C20 9001160651) 1

C21 330160024 Plain Washer M16 (C21 9030160024) 1

C22 315030000 Locking Bar (C22 0015030000) 1

C23 320003000 Drain Tap 3/8" BSPT (C23 9520003000) 1

C24 315029000 Inspection Panel (C24 0015029000) 1

C25 315028000 Inspection Panel Gasket (C25 0015028000) 1

C26 315032000 Lower Valve Plate (C26 0015032000) 1

C27 306604000 Delivery Valve Rubber (C27 0006604000) 1

C28 315027000 Delivery Valve Clamping Bar (C28 0015027000) 1

C29 300100301 Hexagon Head Screw M10 x 30 (c29 9000100301) 2

A13 330100024 Washer M10 (A13 9030100024) 2

C30 306698000 Upper Valve Plate (C30 0006698000) 1

C31 325120344 Locking Nut M12 (C31 9025120344) 1

C32 315072000 Check List Label (C32 0015072000) 1

C33 396050000 Valve Spacer (as required) (C33 1596050000) A/R

SELWOOD S150 Delivery Valve Parts
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Single 

Prime

Twin 

Prime

D01 305080250 Hex. Socket Capscrew M8 x 25 (D01 9005080250) 3 3

A06 330080229 Spring Washer M8 (A12/A06 9030080229) 3 3

D03 315200000 Lip Seal Carrier (D03 0015200000) 1 1

D04 327050080 Lip Seal (D04 9127050080) 3 3

D05 300300250 O-Ring (D07 9100300250) 1 1

D06 315001200 Bearing Housing (D06 0015001200) 1 1

D06 315001300 Bearing Housing – Close Coupled (D06 0015001300) 1 1

D07 315186000 Oil Filter/Level Check Plug (D08 0015186000) 2 2

D08 315078000 Label - Direction of Rotation (D09 0015078000) 2 2

D09 345002259 Hammer Drive Screw No. 2 x 1/4" (D10 9045002259) 1 1

D10 328001000 Breather Valve 1/8 in BSPT (D12 9528001000) 2 2

D11 315001000 Label - Manufacturer (D11 001501000) 1 1

D12 328001000 Breather Valve 1/8 in BSPT (D12 9528001000) 2 2

D13 321005000 Flanged Drain Plug ¾ - BSP (D13 9521005000) 1 1

D14 330710272 Sealing Washer ¾ - BSP (D14 9030710272) 1 1

D15 309931130 Roller Bearing (D15 9309J31130) 1 1

D16 341145613 Rect Parallel Key (Pump Coupling) 14x9x56 (D16 9041145613) 1 1

D17 315002200 Drive Shaft (D17 0015002200) 1 1

D18 300631332 Ball Bearing (D18 9300631332) 1 1

D19 315004000 Spacer (D19 0015004000) 1 1

D20 315199000 Bearing Carrier (D20 0015199000) 1 1

D21 330120024 Plain Washer M12 (D21 9030120024) 4 4

D22 300120901 Hex. Head Setscrew M12 x 90 (D22 9000120901) 4 4

Item Part Number Description

SELWOOD S150 Bearing Housing and Air Pump Drive Assembly Parts
QTY

D22 300120901 Hex. Head Setscrew M12 x 90 (D22 9000120901) 4 4

D23 315009100 Eccentric (D23 15009100) 1 1

D24 301000501 Circlip – External (D24 9401000501) 1 1

D25 315066000 Large End Bush (D25 0015066000) 1 2

D26 315006100 Connecting Rod (D26 0015006100) 1 2

D27 305080350 Hex. Socket Capscrew M8 x 35 (D27 9005080350) 1 2

D28 315007000 Fulcrum Pin (D28 0015007000) 1 2

C13 315011000 Body Gasket (C13 0015011000) 2 2

D30 301000651 Circlip-External (D30 9401000651) 1 1

D31 305100600 Hex. Socket Capscrew M10 x 60 (D31 9005100600) 3 3

A12 330100229 Spring Washer M10 (A12 9030100229) 3 3

D33 315157000 Flushing Chamber (D33 0015157000) 1 1

D34 322004000 Drain Plug ½ - BSPT (D34 9522004000) 1 1

D35 315065100 Small End Bush (D35 0015065100) 2 4

D36 315975000 Actuator Screw (A36 0015975000) 1 2

D37 315018200 Air Pump Drive Rod (D37 0015018200) 1 2

D38 325080344 Self Locking Nut - M8 (D38 9025080344) 1 2

C05 341125013 Impeller Key (12 x 8 x 50) (C05 9041125013) 1 1

Items D27, D36, D37 and D38 can be supplied as Sub-Assembly Part No. 0015976000.

Items D25, D26 and D35 are supplied as Sub-Assembly Part No. 0015908000.
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